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M RIGEE S ¥ R E T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

# P (Sample Submitted By) : Lmoxig L@ (KIN JOIN CO., LTD.)

¥ & &4 (Sample Description) :  THERMOPLASTIC POLYURETHANE (TPU) (#1¥ # |+ % % fin)

Jz ¢ p #p (Sample Receiving Date) . 2019/01/09

R:E P 7 (Testing Period) ¢ 2019/01/09 to 2019/01/16

B3 g F(Test Requested) :
(1) #3% % = 42> %% RollS 2011/65/EU Annex 11% # 25745 4 (EU) 2015/863iR13#4F ~ &~ & ~ = §idd ~ Fi%BF ~ Ji0m ¥
g, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex II and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP
contents in the submitted sample(s).)

(2) ﬁzﬁgzif‘#ﬁﬁi’ ¥p PAHs % H @ jp|38. (As specified by client, to test PAHs and other item(s).)

BE 25 (Test Results) #45RBT - % (Please refer to following pages).
3% (Conclusion) (1) B2 2o eenth 5 B4~ 40~ &~ ~ B4~ 583 ~ 589 %m, DBP, BBP, DEHP, DIBP

R E % % 2 £RolS 2011/65/EU Annex I1E# 3745 4 (EU) 2015/8632 *TE & 4. (Based on
the performed tests on submitted sample(s), the test results of Cadmium, Lead, Mercury,
Cr(VIl), PBBs, PBDEs, DBP, BBP, DEHP, DIBP comply with the limits as set by RoHS
Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU. )

(2) 92 @ o enti 50 1890 S IR ¥ 4 SRR E S B EMMASE 24 | ¢ (AfPS) GS PAHs® 1 #f
z_ *iE & F. (Based upon the performed tests on the submitted sample(s), the test
results of PAHs (18 items) comply with the limits of PAHs requirement (Category 1) as
set by German Committee on Product Safety (AfPS) GS PAls.)

Tro ang{ Ma
Signed for and o
SGS TAIWAN LTD.

Chemical Laboratory - Taipei
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P82 % (Test Results)

#15E3% = (PART NAME)No. 1

% % %4 (TRANSPARENT PLASTIC PELLETS)
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NPT 51
#3857 B ¥ i R %gﬁg @giw g
(Test Items) (Unit) (Method) (MDL) o1 (Limit)

4% / Cadmium (Cd) mg/kg (%% IEC 62321-5 (2013) > MR fim & 2 n. d. 100

TR spEERERL / With
4~ / Lead (Pb) mg/kg |reference to IEC 62321-5 (2013) 2 n.d. 1000

and performed by ICP-AES.
A / Mercury (Hg) mg/kg |44 IEC 62321-4 (2013) » ™ g f48 & 2 n.d. 1000

IR s R RL / With

reference to IEC 62321-4 (2013)

and performed by ICP-AES.
+ % 4% / Hexavalent Chromium Cr(VI) mg/kg | %% IEC 62321-7-2 (2017) » mUV-VIS 8 n. d. 1000

##l. / With reference to IEC

62321-7-2 (2017) and performed by

UV-VIS.
%59 ¥ %4 / Sum of PBBs mg/kg - n. d. 1000
- %% % / Monobromobiphenyl mg/kg 5 n. d. -
= 4.5 ¥ / Dibromobiphenyl mg/kg 5 n. d. -
Z %% % / Tribromobiphenyl mg/kg 5 n. d. -
2 8.8 % / Tetrabromobiphenyl mg/kg ij; IEC :?;’2;51]76/(;0}[}51) ’ ’: # 40K f 5 n. d. -
— - R/ H R B ith reference to
'fifyﬁ;i / Pentabromo?lphenyl mg/kg IEC%;§32176 (2015) and performed 2 n.d. —
- ;%9 % / Hexabromobiphenyl mg/kg by GC/MS. 5 n. d. -
= 8.2 % / Heptabromobiphenyl mg/kg 5 n. d. -
A 53 ¥ / Octabromobiphenyl mg/kg 5 n. d. -
1 /%8 % / Nonabromobiphenyl mg/kg 5 n. d. -
L 8.m % / Decabromobiphenyl mg/kg 5 n. d. -
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NPT e
IS P H i e :g.;i:] (Re;:l ol e
(Test Items) (Unit) (Method) (MDL) o1 (Limit)
% 5.9 ¥ %4 / Sum of PBDEs mg/kg - n. d. 1000
- ;3.7 ¥ @/ Monobromodiphenyl ether mg/kg 5 n. d. -
= 43 ¥ @/ Dibromodiphenyl ether mg/kg 5 n. d. -
= 4m ¥ p / Tribromodiphenyl ether mg/kg 5 n. d. -
= j5.5% ¥ A/ Tetrabromodiphenyl ether mg/kg %J‘; IE?/'523‘2176 (2915) ILF AR R AT 5 n.d. -
7 4.5 ¥ B / Pentabromodiphenyl ether mg/kg ®/F# KR, / With reference to b n. d. -
—— , [EC 62321-6 (2015) and performed
>~ 8.7% ¥ p / Hexabromodiphenyl ether mg/kg by GC/MS. 5) n. d. -
= ;8.5 ¥ @i / Heptabromodiphenyl ether mg/kg 5) n. d. -
~ %8 ¥ pe / Octabromodiphenyl ether mg/kg 5 n. d. -
1 %.9% ¥ i / Nonabromodiphenyl ether mg/kg 5 n. d. -
5.5 ¥ @/ Decabromodiphenyl ether mg/kg 5 n. d. -
HFZ "R ¥ 7 fig / BBP (Butyl mg/kg 50 n. d. 1000
Benzyl phthalate) (CAS No.: 85-68-7)
AFZ " ez 7 A / DBP (Dibutyl mg/kg 50 n. d. 1000
phthalate) (CAS No.: 84-74-2)
¥ 9t (2-v g B)f; / DEHP mg/kg 50 n. d. 1000
(Di- (2-ethylhexyl) phthalate) (CAS
No.: 117-81-T7)
#F- " piz 27 f; / DIBP (Di- mg/kg |43 IEC 62321-8 (2017) » r1 5 4p A& 47 50 n. d. 1000
isobutyl phthalate) (CAS No.: 84-69- &/ F# &P / With reference to
5) [EC 62321-8 (2017). Analysis was
MMEF- Pz B %Ay / DIDP (Di- mg/kg [performed by GC/MS. 50 n. d. -
isodecyl phthalate) (CAS No.: 26761-
40-0; 68515-49-1)
F- " pi- 22A, / DINP (Di- mg/kg 50 n. d. -
isononyl phthalate) (CAS No.: 28553-
12-0; 68515-48-0)
MFZ "L Ffq / DNOP (Di-n- mg/kg 50 n. d. -
octyl phthalate) (CAS No.: 117-84-0)
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ok 1§ s =
T ¥ W elial P Al I T
(Test Items) (Unit) (Method) (MDL) o1 (Limit)
$ %% 47’2 / Polycyclic Aromatic
Hydrocarbons (PAHs)
76/ Acenaphthene (CAS No.: 83-32-9) mg/kg 0.2 n. d. =
7% / Acenaphthylene (CAS No.: 208-96- mg/kg 0.2 n. d. -
8)
& / Anthracene (CAS No.: 120-12-7) mg/kg 0.2 n. d. =
¥ 5" / Benzolalanthracene (CAS No. : mg/kg 0.2 n. d. -
56-55-3)
¥5Ha)*™ / Benzolalpyrene (CAS No.: 50-| mg/kg 0.2 n. d. -
32-8)
¥ (b) ¥ 5% / Benzo[b]fluoranthene (CAS mg/kg 0.2 n. d. -
No. : 205-99-2)
¥ 5 / Benzo[g, h, i]perylene (CAS No. : mg/kg 0.2 n. d. -
191-24-2)
¥5(k)¥ & / Benzo[k]fluoranthene (CAS mg/kg 0.2 n. d. -
No. : 207-08-9) %4 AfPS GS 2014:01 PAK > n 5 4p K
Chrysene (CAS No.: 218-01-9) mg/kg (47 &R/ F# &Rk Rl / With reference 0.2 n. d. -
= ¥ =& / Dibenzola, h]anthracene (CAS mg/kg |to AfPS GS 2014:01 PAK. Analysis 0.2 n. d. -
No. : 53-70-3) was performed by GC/MS.
¥ 55 / Fluoranthene (CAS No.: 206-44- mg/kg 0.2 n. d. -
0)
%/ Fluorene (CAS No.: 86-73-7) mg/kg 0.2 n. d. =
& Ay % / Indenoll, 2, 3-c,d] pyrene (CAS mg/kg 0.2 n. d. -
No. : 193-39-5)
% / Naphthalene (CAS No.: 91-20-3) mg/kg 0.2 n. d. =
# / Phenanthrene (CAS No.: 85-01-8) mg/kg 0.2 n. d. =
i / Pyrene (CAS No.: 129-00-0) mg/kg 0.2 n. d. -
¥ (j)¥ 5% / Benzo[ jlfluoranthene (CAS mg/kg 0.2 n. d. -
No. : 205-82-3)
¥5He)* / Benzo[e]pyrene (CAS No. : mg/kg 0.2 n.d. N
192-97-2)
5 %% 4451858 %4 / Sum of 18 PAHs mg/kg - n. d. A
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NPT 51
#3857 B ¥ i R 1;&;’1 (R;;j; bl e
(Test Items) (Unit) (Method) (MDL) o1 (Limit)
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 n.d. -
(CAS No. : 14762-94-8)
#% (&) / Halogen-Chlorine (C1) mg/kg | %% BS EN 14582 (2016) » 12 45 k& 47 50 n. d. -
(CAS No. : 22537-15-1) &~ 4%. / With reference to BS EN
#% (/%) / Halogen-Bromine (Br) mg/kg 14582 (2016). Analysis was 50 n.d. -
(CAS No. : 10097-32-2) performed by IC.
#% (#) / Halogen-lodine (I) (CAS mg/kg 50 n.d. -
No. : 14362-44-8)
=7 A% / Tributyl Tin (TBT) mg/kg |44 1S0 17353 (2004) » 2 5 4p k45 | 0.03 n. d. -
= ¥ &4 / Triphenyl Tin (TphT) mg/kg |/ iak R Rl EHRL / With 0.03 n. d. -
= 7 #4F / Dibutyl Tin (DBT) mg/kg |reference to ISO 17353 (2004). 0.03 n. d. -
= % #4 / Dioctyl Tin (DOT) mg/kg |Analysis was performed by GC/FPD. 0.03 n. d. -
iz AY / mg/kg | %% 1S0 17353 (2004) » = # 4pk 5% [ 0.03 n. d. -
Bis(tributyltin)oxide (TBTO) (CAS /N R ORI ERRR 4 = 7 AR (A)
No. : 56-35-9) BREE®2. / With reference
to IS0 17353 (2004). Analysis was
performed by GC/FPD. Calculated
from the result of Tributyl Tin
(TBT).
# = (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (&4 1)
3. MDL = Method Detection Limit (= ;% fpl4&*2iE)
4, "-" = Not Regulated (&% i)
5. (A) :MDLE A ¥~ 2 /plE 1 &4 2.3=%. / The MDL was evaluated for element / tested substance.
# & 5% (Conversion Formula) : AX = A x F
AX A F
g it =7 A4 / Bis(tributyltin)oxide (TBTO) = 7 A4 / Tributyl Tin (TBT)| 1.024
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R AP
KIN JOIN CO., LTD.
s ¥ B A2 Rz 1665

NO. 166, RENHUA RD., DALI DIST., TAICHUNG CITY 41278, TAIWAN, (R. 0. C.)
wWAA % 2% R ¢ (AfPS) GS PAHs & & /
AfPS (German commission for Product Safety): GS PAHs requirements
% 148 (Category 1) % 247 (Category 2) % 347 (Category 3)
r IR A ’é*‘*li‘ﬁ'*#iiLL?’?Eii?i)? F’?EiﬁiEa‘eﬁ%‘fﬁ%‘%i/(‘fﬁﬁwﬁ’
BRELEBA R RGN (EHLEFEARFE RE#EM), 722 Hw 518 52
HfF (A2B304)). g). (Materlals not falling #7ehit k. (Materials not falling
(Material indented [under category 1 with under category 1 or 2 with
P to be put in the foreseeable contact to skin for |[foreseeable contact to skin for
(Parameter) mouth or toys with [longer than 30 seconds (long- less than 30 seconds (short-
intended skin term skin or frequent contact).)||term skin contact).)
iﬁ;ﬁagg Sogger 51+ 2009/48/EC |71+ 6 B A &% 2 | 717-2009/48/EC |71 @ M & &% &
: 2325 (Toy éaﬁwéw 2 =& (Toy éaﬁwéw
under (Other products [under (Other products
2009/48/EC) under ProdSG) 2009/48/EC) under ProdSG)
Naphthalene <1 <2 <10
Acenaphthylene
Acenaphthene
Fluorene
Phenanthrene <1 Sum <5 Sum < 10 Sum < 20 Sum < 50 Sum
Anthracene
Fluoranthene
Pyrene
Benzo[a]anthracene < 0.2 < 0.2 < 0.5 < 0.5 <1
Chrysene <0.2 <0.2 < 0.5 < 0.5 <1
Benzo[b]f luoranthene <0.2 <0.2 < 0.5 < 0.5 <1
Benzol j]f luoranthene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[k]f luoranthene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[alpyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo| e ]pyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Indenol1, 2, 3-c,d] pyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Dibenzola, h]anthracene <0.2 <0.2 < 0.5 < 0.5 <1
Benzo[g, h, i]perylene <0.2 <0.2 < 0.5 < 0.5 <1
o <1 <5 <10 < 20 < 50

¥ = (Unit) : mg/kg
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£ & %428 / Analytical flow chart of Heavy Metal

fﬂ;};?u-r ARl E R AR R }_;@-\gﬂ ° (73 fﬁ%‘i?ﬁﬁ* * x% o} )
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

B @A R M2 [ Technician : Rita Chen
B RIEf F 4 1 %R E® [ Supervisor: Troy Chang

T4 - 4 % $ 5 / Cutting ~ Preparation

¥

R 5 £ £ / Sample Measurement

4 Pb/4g Cd/& Hg - & Cr(VI)
kR RIT R AR R v y
Acid digestion with microwave / hotplate #-£ % / Non-metal £ % [ Metal
+ ABS/PC/PVC 3 # 4§ /Others +
4 i / Filtration v v i#k 53~ | Boiling
water extraction
| NEPT Yy 4 150~160°C ~ 7
+ + Dissolving by i} i+ / Digesting
. ) It icati t 150~160° i iRtk s
7% i% [ Solution 7 7% | Residue . rasclnlca on a * ¢ ég;j fEII}LrW
+ digestate through
—— #60°C if i T A ok ko filter
1) e ez [ Alkali fusion _ 3 /ﬂt e Separating to get
2) #@pk3 2 /HCl to dissolve Digesting at 60°C aqueous phase +
by ultrasonication i
e g AREE
| Add diphenyl-
v A4 + carbazide for color
X il S MR 3 o bk % G/ ICP-AES - development
e THR S EIRHR # % pH/ pH adjustment 7
* 1 UV-VIS o £ ik
be gt 4 ABg 4 [ Add diphenyl- 5% % 2540 nm
carbazide for color development #iojc & | Measure
* the absorbance at
540 nm by UV-VIS
M UV-VIS » & Bl &% % & 540 nm
i fc & [ Measure the absorbance
at 540 nm by UV-VIS
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$ LIRS 50 F A 455488 / Analytical flow chart - PBB/PBDE

B R34 R p%e [ Technician: Yaling Tu
B Rl f F 4 Efc® [ Supervisor: Troy Chang

4 Z p3#A2R | First testing process ———»
FH# M EHKRAR [ Optional screen process ssssmus:
FEuA2 A [ Confirmation process — « = -p

| Sample / # & |
v
| Sample pretreatment / # &% 2 |

Screen analysis / 4= & & 7
EEEEEEEEEEEEE NN EEEEEEEEEEEEEEEEEEEEEEEEET

v
Sample extraction #: & 3 B~/
Soxhlet method % ;% 5B~

1
v

Concentrate/Dilute Extracted solution
FEit kSR
v
| Filter | % 5% |

1
v

| GCIMS | # #n k& 7 3% % |
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[irl#% 3 3% [Test method: IEC 62321-8)

Ho RJ2 e ]
Sample pretreatment/separation

!

Bt THR o § st f2 575 /
Sample dissolved/extracted by THF

!

Foie g |
Dilute Extracted solution

FAR AT R 47
Analysis was performed by GC/MS
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Sample pretreatment/separation

v
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Weighting and putting sample in cell
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Oxygen Bomb Combustion / Absorption

v
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Dilution to fixed volume
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Analysis was performed by IC
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5B A AR [
Analytical flow chart - PAHs (Polycyclic Aromatic Hydrocarbons)
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L/
Sample pre-treatment
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Sample extracted (ultrasonic extraction) by Toluene solvent

!
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Analysis was performed by GC/MS

!

#45 [ Data

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /#7105 & 1t 2 05 B i £ 3R 2555
t+886 (02)2299 3939 f+886 (02)2299 3237 www.sgs.tw

Member of the SGS Group



SGS

B FRIE 2
Test Report

C LA IS A S

KIN JOIN CO., LTD.
oY B &8R- 166%
NO. 166, RENHUA RD., DALI DIST., TAICHUNG CITY 41278, TAIWAN, (R. 0. C.)

5.5 (No. ) : CE/2019/11983 p ¥ (Date) : 2019/01/16 7 #c(Page): 12 of 13

i 844 45428 / Analytical flow chart - Organic-Tin
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# &3 &J2 | Sample pretreatment

v

R L
Sample extraction by organic solvent

v

o AP g v
Derived by Sodium tetraethylborate
kN i i;&ﬁﬁ/ﬁﬁ? /
Concentrate/Dilute Extracted solution

v

F AR AT/ NG RR I AAT ]
Analysis was performed by GC/FPD

v

5 [ Data
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Test Report
LB s P

KIN JOIN CO., LTD.

s ¥ B A2 Rz 1665
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X BEY 4o BFEHET 0 MEAA R ERAZFE/I0E X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CE/2019/11983

¥k 42 2 & (End of Report) **
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